Infrastructure Master Plan 2022
2022/2023 - 2052/2053

Volume 10:
Wastewater

UMGENI

WA

WATER - AMANZ|

Infrastructure Development Division, Umgeni Water

310 Burger Street, Pietermaritzburg, 3201, Republic of South Africa
P.O. Box 9, Pietermaritzburg, 3200, Republic of South Africa

Tel: +27 (33) 341 1111 / Fax +27 (33) 341 1167 / Toll free: 0800 331 820
Email: info@umgeni.co.za / Web: www.umgeni.co.za

Think Water, 6
Improving Quality of Life and Enhancing Sustainable Economic Development. think Umgeni Water.




UMGENI

WA

WATER - AMANZI

For further information, please contact:

Planning Services
Infrastructure Development Division

Umgeni Water

P.0.Box 9, Pietermaritzburg, 3200

KwaZulu-Natal, South Africa
[...]
The plant capacity was increased by 35 M#&/day in 2018 to cope with the predicted wastewater
demands (Figure 19.5). ADWF within the Darvill WWW catchment was expected to grow to about
90 M#&/day by 2021 (Figure 19.5), although this is not reflected on the graph due to the sharp drop in
influent in 2017. This drop was due to various construction and maintenance activities impacting on
the flow. The upgraded design allows for future expansion to a maximum capacity of 120 M&/day,
which is forecast to occur in 2028. Some of the proposed demand scenarios are illustrated in
Figure 19.5.




130

ADWF
= Plant Capacity (Existing)

120 = Plant Capacity (Proposed)

== = Scenario 1: TLS
e Scenario 2 : Projected based on Historical Growth

110 = = == Scenario 3 : Expected Developments

90

80

Influent Volume (M¢/day)

70

60

50

® ) o~ < © @ o o < © © )
S = = = = = & o & & & @
3 =) =] =) 3 =1 S S =1 S S =1
~ ~ ~ ~ ~ ~ ~ ~ ~ ~ ~ ~

Figure 19.5 Projected inflow into Darvill WWW.

An analysis of daily historical production (November 2020 to October 2021) for the upgraded
Darvill WWW is presented in Figure 19.6. It shows that for 34% of the time the WWW was being
operated above the optimal operating capacity. The plant operated above the new 100 M2/day design
capacity for only 1% of the time.

140

120

100

o
=}

Sales Volume (M{/day)
3

I
=)
L

20

0 10 20 30 40 50 60 70 80 20 100

Probability

e ) OCCUTTENCE (%) e Design capacity —=— Optimal operating capacity —=—Daily Inflow

Figure 19.6 Analysis of historical production at Darvil WWW (November 2020 to
October 2021).




The upgraded WWW plant comprises the following unit processes:

e Storm water overflow and storage facility

e Excess storm water chlorination facility and storm water return pump installation
e Inlet works with Fat, Oils, Grease and Grit (FOGG) removal facility

e Primary sedimentation tanks

e Activated sludge process (anaerobic, anoxic, and aeration zones (Figure 19.7)
e Aluminum sulfate addition to assist phosphate removal

e Secondary clarifiers for separation and return of activated sludge

e Chlorination of final effluent

e Pre-thickener for primary sludge

e Anaerobic Digesters

e Sludge dewatering facility (linear screens) and disposal

e Wash Water Plant

The inlet works consists of two inlet channels each equipped with hand raked coarse screens, four
mechanical screens (installed in pairs), four vortex flow grit separators complete with submersible
centrifugal grit pumps, grit classifier and belt conveyor with screenings compactor and flow
measurement. The Fat, Oils and Grease (FOG) plant is combined with grit removal as an element of
the inlet works to form a Fat, Oils, Grease and Grit removal facility (FOGG).

Primary treatment consists of four primary settling tanks (PST), two 30 m in diameter and two 40 m
in diameter. Primary sewage is fed from the PSTs to a balancing tank (10 M#8).

Primary settled sewage is transferred and lifted from the balancing tank by the main pump station to
an elevated level at the activated sludge tanks inlet from where the sewage receives secondary
treatment. The pump station consists of two receiving sumps with two large horizontal split casing
centrifugal pumps servicing each sump. A central manifold connects the two pump sets to allow for
interchangeable operation. The two pumps, per sump, operate in a full duty/standby configuration
and are designed to operate in a flow range of 70 — 130 M£/day.

The activated sludge plant at Darvill WWW consists of a number of pre anoxic / anoxic / anaerobic
zones followed by the aeration basin. A total biological volume of 74 415 m? is provided in the new
system. Aeration in the aerobic zone of the biological reactor is achieved with fine bubble diffused air
(FBDA) aeration. Air is supplied to the system by four duty and one standby blower.

Secondary treatment consists of seven clarifiers with a Return Activated Sludge (RAS) pump station
fitted with centrifugal pumps operating on variable speed drives. The effluent from the clarifiers is
disinfected using a high concentration chlorine solution which is discharged into the effluent upstream
of the chlorine contact tank.

The chlorine disinfection unit process is followed by a series of maturation rivers / lagoons. In total
there are three rivers / lagoons with a combined volume of 20 428 m? giving a total retention time of
8.2 hours for the design flow of 60 M£/day.

The sludge treatment system has two sources of sludge produced and subsequently processed.
Primary sludge withdrawn from the underflow of the primary sedimentation tanks is forwarded to a
gravity sludge thickening stage before passing through a pre-fermentation process and then onto
anaerobic digestion. The pre-fermentation process produces a supernatant high in volatile fatty acids
(VFA’s) which is returned to the liquid treatment phase and aids in denitrification ahead of the
aeration basis.

=
%
| —



The methane gas generated by the anaerobic digestion process will, in future, be utilised in a
co-generation plant to produce electricity. The co-generation gas engines will be cooled by water and
this water will be utilised in the digesters for heating purposes. The digested sludge will pass into the
post thickeners and then be dewatered and treated with lime to provide a stable product which may
be used for agricultural purposes or landfill cover.

The second sludge phase is the wasting of activated sludge. At Darvill WWW mixed liquor is wasted
directly from the activated sludge reactor upstream of the final clarifiers. The waste mixed liquor will
gravitate to a new building housing linear screens where it will be thickened to 6%. The sludge to the
linear screens will be dosed with a cationic polyacrylamide conditioning polyelectrolyte. Thereafter it
will be blended with the digested sludge and disposed of on the sludge lands adjacent to the WWW
site.

The high pressure water system will operate at a pressure of 8 bar with two duty and one standby
pumps. The high pressure water system will draw treated water directly from the wash water
treatment plant.

Figure 19.7 Darvill Aeration Basin.




19.2.2

Ixopo WWW serves the town of Ixopo in the Harry Gwala District Municipality and is a
Class D accredited WWW. It is located next to the R612 regional road and downstream of the
Home Farm Dam, which supplies the raw water to Umgeni Water’s Ixopo WTP (Figure 19.8).

The Ixopo WWW process train follows a typical extended aeration process consisting of an inlet works,
one reactor with three aerators on timers and two clarifiers (Figure 19.9), five drying beds and chlorine
contact channels. Sludge is dried on beds and disposed of on a local farm owned by Harry Gwala

Ixopo Wastewater Works

District Municipality. The characteristics of the Ixopo WWW are shown in Table 19.2.

Table 19.2 Ixopo WWW infrastructure.

WWW Name: Ixopo WWW
System: uMkhomazi System
Maximum Design Capacity: 1 M&/day

Current Utilisation: 0.2 M&/day
Balancing Ponds: 3 Me

Raw Sewage Pump Station:

Screens:

1 x Hand raked, 2.5 cm gaps

Grit Chambers:

2 x Constant velocity grit channel

Aeration Basin Area:

Aeration Basin Capacity:

1150 m3

Aerators: 3 x 18.5 kW slow speed aerators

Clarifier Type: 1 x scraped floor (12.5 m ), 1 x suction lift (14.5 m)
Number of Clarifiers: 2

Total Area of all Clarifiers: 274 m?

Total Capacity of Clarifiers: 6.6 M&/day

Upflow Velocity: 1m/h

RAS Pump Station Capacity:

Chlorine Storage Capacity:

8 x 68 kg cylinders

Chlorine Dosing Capacity: 0-1kg/h
Total Capacity of Chlorine Contact Tanks: 62 m?
Total Capacity of Sludge Treatment Plant:

Anaerobic Ponds: None
Sludge Drying Beds Area: 720 m?2

10

=
| —



Legend
UW Operated WWWs (2022)

= uw

Wastewater Catchments for UW
Operated WWWs (2022)

Home
Farm Dam

" E-:La Trappe

S A 4

Original Scale at 1:18 000 on A4

A X 0 200 400 m
Umgeni Water Infrastructure Master Plan 2022

Maxar, Esri Community Maps Contributors, Esri South Africa, Esri, HERE, Ggrmin, METI/NASA, USGS™ I I I
¥

X 1

¥

f 3 -

Figure 19.8 Location of Ixopo WWW.




Figure 19.9 Clarifier No. 1 Ixopo WWW.

The average daily inflow to the Ixopo WWW is shown in Figure 19.10.

0.90

0.80

A
N A
/A\A a M\
LIV AR \
| AR
N \
\ N A\

0.10 T T \
s Average Daily Inflow (Ml/day)
12 Month MA (MI/day)
: o
~
. ] . ¢ v ) 3
)
=z

0.60

7
S
—

Average Daily Inflow (M&/day)

0.00

Nov-16
May-17
Nov-17
May-18
Nov-18
May-19
Nov-19
May-20 +—
May-21

Month

Figure 19.10 Average daily inflow (M2/day) for Ixopo WWW.

Flows to the WWW have, for a number of years, been reduced as a result of blockages in the Ixopo
sewer network and non-operational pump stations. The situation had improved somewhat over the

12

——
| —



last two years but over the last 6 months the flows have dropped to <0.2 M£/day. The anticipated
return flows are approximately 1.3 M8/day, so this is an alarming development.

Of concern is that sewage meant for the works is undoubtedly spilling into the environment and
polluting water resources as well as placing communities at risk. Sampling from Umgeni Water’s Home
Farm Dam indicates elevated ammonia and phosphorous levels as a direct result of pollution from
sewage (Section 7.2.1(b)(iv)). Operationally the low flows cause significant difficulties for process
stability and this impacts negatively on achieving compliance with discharge standards.

An analysis of daily historical production (November 2020 to October 2021) for the Ixopo WWW is
presented in Figure 19.11. It shows that for 0.8 % of the time the WWW was being operated above
the optimal operating capacity. The plant operated above the design capacity 0 % of the time. This
shows the plant is being vastly underutilised, especially considering that it was upgraded in October
2016 (see UW IMP 2017) with the installation of a second clarifier. The underutilisation of the plant
makes the operation of the plant uneconomical and results in many operational problems. For
example, without a consistent inflow the aeration of the biological reactor is difficult to maintain at
the correct level. The biomass is also difficult to sustain as there is a limited food source resulting in
process issues.

12

1.0

0.8

0.6

0.4 -

Sales Volume (Mé/day)

0.2

0.0 T T o e )
0 10 20 30 40 50 60 70 80 90 100

Probability

ey OCCUTTENCE (%) e Design capacity —=—Optimal operating capacity —=— Daily Inflow

Figure 19.11 Analysis of historical production at Ixopo WWW (November 2021 to
October 2022).

13

=
| —



19.2.3 Albert Falls North and South Wastewater Works

Albert Falls North (Figure 19.12; Figure 19.13) and South WWW (Figure 19.13) are aerobic sequencing
batch reactors (SBRs) with design capacities of 55 m3/day and 40 m*/day respectively. Raw sewage
from the staff quarters, surrounding households and tankers is fed into the reactor via two grit
channels at the Northern works and through a sump at the Southern works. Equalisation, biological
treatment and secondary clarification are performed in a single tank using a timed control sequence.

The system is fitted with diffusers for oxygen supplied by two blowers for biological nutrient removal.
Solid-liquid separation occurs in the reactor during an idle period when no diffusion or mixing takes
place, allowing the solids to settle and a sludge-blanket to form. The diffusion occurs when the
actuator valve is in a closed position and decanting occurs after the diffusion process is completed.
Supernatant flows through a chlorination unit including a contact tank for disinfection. The chlorinated
effluent then gravitates to a maturation pond for further stabilization and polishing. After the
maturation pond the final effluent is discharged to the environment.

The available clarifiers are no longer in use for clarification but serve as a safe guard for over spill
during actuator valve failure and pipe blockages. Waste Activated Sludge (WAS) is discharged to the
neighbouring sludge drying beds. The characteristics of the Albert Falls North and South WWW are
shown in Table 19.3 and Table 19.4 respectively.

[l

Figure 19.12 Sequencing Batch Reactor (SBR) Albert Falls North WWW.

14

——
| —



Legend
UW Operated WWWs (2022)

S uw

Wastewater Catchments for UW
Operated WWWs (2022)

-~ Original Scale at 1:15 000 on A4

~ . 0 200 400 m
Umgeni Water Infrastructure Master®Plan 2022

. & o v -0 /t-l...h..t r,"_.||(‘ b : I—'—'
Maxar, Esri Community Maps Contributors, Esr1°.§outh AfRica,[-Esiil| (HERE, Garmin, METI/NASA, USGS
+ o 2 ,

Figure 19.13 Location of Albert Falls North and South WWW.




Table 19.3 Albert Falls North WWW infrastructure.

WWW Name:

Albert Falls North WWW

System:

Upper Mgeni System

Maximum Design Capacity:

0.055 Me/day

Current Utilisation:

Unknown (No inflow meter)

Screens:

None

Grit Chambers:

2 x grit channels

Aeration Basin:

1 x Sequencing Batch Reactor

Aeration Basin Capacity:

165 m3

Aeration: 8 x Fine Bubble Diffuses
Blowers: 2x7.5kW

Clarifier Type: Used as overflow tank
Number of Clarifiers: 2

Total Area of all Clarifiers NA

Total Capacity of Clarifiers: 20 m3

Chlorine Storage Capacity:

Calcium Hypochlorite tablets

Total Capacity of Chlorine Contact Tanks: 11.34 m3
Sludge Drying Beds Area: 51 m?
Maturation Pond Capacity: 475 m3

Table 19.4 Albert Falls South WWW infrastructure.

WWW Name:

Albert Falls WWW

System:

Upper Mgeni System

Maximum Design Capacity:

0.055 M#e/day

Current Utilisation:

Unknown (No inflow meter)

Screens:

None

Grit Chambers:

2 x grit channels

Aeration Basin:

1 x Sequencing Batch Reactor

Aeration Basin Capacity:

115 m3

Aeration: 6 x Fine Bubble Diffuses
Blowers: 2x7.5kW

Clarifier Type: Used as overflow tank
Number of Clarifiers: 2

Total Area of all Clarifiers: NA

Total Capacity of Clarifiers: 20 m3

Chlorine Storage Capacity:

Calcium Hypochlorite tablets

Total Capacity of Chlorine Contact Tanks: 11.34 m3
Sludge Drying Beds Area: 46 m?
Maturation Pond Capacity: 140 m3

16

=
| S—



19.3 Umgeni Water Operated Wastewater Works

In 2014 Umgeni Water entered into a management contract to manage all the wastewater works
within UMDM, having previously only operated the Howick WWW. Umgeni Water is now responsible
for the operation and maintenance of six wastewater works (Mpophomeni WWW is currently
decommissioned) within the UMDM. Additionally, Umgeni Water operates the Lynnfield Park WWW
on behalf of the Msunduzi Local Municipality.

19.3.1 Howick Wastewater Works

Howick WWW (Figure 19.15) is situated in the town of Howick in the Natal Midlands. It is owned by
UMDM and operated by Umgeni Water. The WWW is a Class C accredited WWW with an extended
aeration process consisting of three separate reactors and four clarifiers. All reactors follow the
Johannesburg Process configuration and are fitted with mechanical mixers in the anoxic and anaerobic
zones and with surface aerators in the aerobic zones. Mixed liquor from the basins is settled in four
downstream clarifiers. Waste activated sludge from the reactors is dewatered in drying beds and
treated effluent is disinfected using chlorine (Figure 19.14) before being discharged to the uMngeni
River. Howick WWW is operating within its overall design capacity for the biological removal of COD,
ammonia and phosphate.

Figure 19.14 Howick WWW Chlorine Contact Tank.

The characteristics of the Howick WWW are summarised in Table 19.5.

17

——
| —



<

¥ Midmar Nature

B )
Reservir

UmgungundloquQWib /~

Midmar Nature
Reserve

Mpophomeni

Earthstar Geographics, Esri South Africa, Esri, HERE, Garmin, 'METI/NASA, USGSyr|

Figure 19.15 Location of Howick WWW.

Umgeni Valley
Nature Reserve

k'}We‘ét

Merrivale
Heights

Cedara'College
ofiAgriculture

Umgeni Water Infrastructure Master Plan 2022

Legend
UW Operated WWWs (2022)

- uMgungundlovu

Wastewater Catchments for UW
Operated WWWs (2022)

Original Scale at 1:90 000 on A4
0 1 2 km
A




Table 19.5 Howick WWW infrastructure.

WWW Name: Howick WWW
System: Upper Mgeni System
Maximum Design Capacity: 6.8 Me/day

Current Utilisation: 6.15/day